
SCHEMATIC
YEAR

LINE

MODEL

MUFFLER

ELENCO PARTI / PARTS LIST
CODICE / CODEDESCRIZIONE / DESCRIPTIONQTÀ / QTY#

50.DK.127.0Griglia / Grid11

50.73.858.1Vite M5 x 10 / Screw M5 x 1012

50.73.770.0Rondella di sicurezza M5 / Safety washer M513

50.DK.125.0DB killer / DB killer14

GP PRO 220Silenziatore / Muffler15

50.SS.1044.0Staffa / Bracket16

50.73.604.1Rondella di sicurezza / Safety washer27

50.73.098.1Vite M8 x 16 / Screw M8 x 1648

50.73.393.1Dado M8 flangiato / Flanged nut M819

50.73.221.1Rondella in alluminio nera / Black aluminium washer110

50.73.064.1Vite M8x25 / Screw M8x25111

50.SS.1043.0Staffa / Bracket112

50.73.006.1Vite M8x16 / Screw M8x16113

50.73.210.1Tubo in gomma per molla / Rubber pipe for spring1714

50.73.359.1Molla media / Middle spring1715

50.73.340.1Riduttore sonda lambda / Lambda probe reduction 216

50.73.486.1Boccola / Bush417

50.73.485.1Flangia / Flange418

50.73.416.1Dado M7 / Nut M7819

97XBW0003ACollettore #1 / Down pipe #1120

97XBW0002BCollettore #2 / Down pilpe #2121

97XBW0002CCollettore #3 / Down pilpe #3122

97XBW0003DCollettore #4 / Down pipe #4123

97XBW0004ETubo di raccordo 2-1 / Link pipe 2-1124

97XBW0004FTubo di raccordo 2-1 / Link pipe 2-1125

97XBW0003GTubo di raccordo 2-1 / Link pipe 2-1126

97XBW0004HTubo di raccordo / Link pipe127

CAVI VALVOLA / THROTTLE CABLES
CODICE / CODEDESCRIZIONE / DESCRIPTIONQTÀ / QTY#

50.73.142.1Molla / Spring328

50.73.140.1Grani M3 / Grub screws M31029

50.73.138.1Morsetti in alluminio / Aluminium clamps530

50.73.361.1Fascetta in nylon / Nylon clamp231

BMW S 1000 RR

FULL SYSTEM GP PRO

2017 -->

13

27

26

24

25

20

21

22

23

15 (x17)
14 (x17)

17 (x4)

18 (x4)

19 (x8)

31 (x2)

29 (x10)

30 (x5)

28 (x3)

For headers valve
( FRONT )

For exaust valve
( REAR )

4

7 (x2)

8 (x4)

9

11

10

12

16 (x2)

A
B

C
DE

F

G

H

APPLICAZIONI / APPLICATIONS
CODICE / CODE TUBO / PIPE SILENZIATORE / MUFFLER 

00.X.BW.0004.S6P INOX / ST.STEEL TITANIO / TITANIUM

1

3

2

5

6


